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’ Table 1. Chemical analysis of specimens (%)
_Sample No.  C . i;r\/[n!Cr Ni Mo W Ti‘ B*| Nb Co | N*
54 F 0-08 | 0°59 | 111 | 15 21| 15%62 260 ' 0-a8 | 0+33 | 0-15 | 1
55 | 0°07 | 0758 | 0°73 12°66 16°06 190 0-52 | 0+80 ' 0°15 | 855!
. 56 10708 0760 1 077 14:16 15°70 2:30  1:02 0°57 ' 0°15 059, 1130
57 | 0:07 | 067 [ 077 15745, 16700, 250 | 1-00 , 054 | 0*15 0°54 | 8+75 0°05
Hgs* (vacuum method) *' 0°15 ' 05 | 1-5 i2°5 15 2-25(0% 0% 015"
S I* (vacuum method) ©0°15 0'5 ;1.5 15 15 225 0'6 0'6 -0°15/0°5 | 8

(* Additions)
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Fig. 3. Relation between solution treatment
temperature and creep rupture time.
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Fig. 1. Effect of heat treatment on short
time tensile properties of Inconel X-550.
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Fig. 2. Effect of heat treatment on short
time tensile properties of Inco 739.
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